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Eastern Global Corporation
SF-1, No. 288, Fusing N. Rd., Taipei 104, Taiwan

The following merchandise was submitted and identified by the applicant as:

Product Description: LCD Monitor Arm
Style/Item No.: EGL-200
Manufacturer/Vendor: Eastern Global Corporation
Country of Origin: Taiwan

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested:
Compression Strength Test

Test Method:
1. Place the sample (LCD Monitor Arm) on the test platform. (See “photo B”)
2. Apply a downward load on the sample until it is broken.

3. Record the Max. compression load and failure mode.
4. Testing machine: INSTRON 35581, Speed: 10 mm/min.

Test Results:
Sample No. Max. Compression Load Failure Mode
#1 450.5 kef The sample was damaged. (See “photo C”)

Testing Period: JUL. 09, 2008

Signed for and on behalf of
SGS Taiwan Ltd.

ckon (2,

Jackson Chen
Team Leader
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Photo *“A”: Appearance of Sample

Photo “B™: Test Setup Photo “C”: Failure Mode

--- End of Report —--
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